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samranis. FCC RF Test Report Report No. : FG472418L

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_PAsS OFDM_QPSK_Edge_1RB_Left_Low_CH

A 3068
HPNO: Fast

Cor
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samranis. FCC RF Test Report

Report No. : FG472418L

Software Version: 23.06.1602

FR1 N41 MIMO-ANT(1+8) ANTS

Frequency Stability

NR SCs Bandwidth
Band (kHz) (MHz)

Arfcn

Freq
(MHz)

Modulation

RB

Deviation Verdict Environment

(ppm)

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0034 PASS NV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0025 PASS Lv

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0024 PASS HV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0061 PASS -30C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0054 PASS -20C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0047 PASS -10C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0032 PASS 0C

41 30 20 518598

2592.99

DFT-s-

50@0

0.0053 PASS 10C

41 30 20 518598

2592.99

50@0

0.0034 PASS 20C

41 30 20 518598

2592.99

50@0

0.0068 PASS 30C

41 30 20 518598

2592.99

50@0

0.0034 PASS 40°C

41 30 20 518598

2592.99

50@0

0.0035 PASS 50C
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samranis. FCC RF Test Report Report No. : FG472418L
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 4.1 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 4.55 13 PASS
QPSK
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N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG472418L

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 C%SgEM 24@0 8.5738 9.686
41 30 10 518508  2502.99 Cfé%';?ﬂ“" 24@0 8.5725 9.652
41 30 10 518598 2592.99 C&%’Z?WM 24@0 8.574 9.233
41 30 10 518508  2502.99 3‘;’%052&" 24@0 8.5523 9.666
41 30 15 518508  2502.99 CFSSEEM 38@0 13.641 14.85
41 30 15 518508  2502.99 Cfé%';?ﬂ"" 38@0 13.509 14.82
41 30 15 518598  2502.99 C&%’ZRAM 38@0 136 14.82
a1 30 15 518508  2502.99 %Eéogm" 38@0 13.633 14.62
41 30 20 518508  2592.99 CFSSEEM 51@0 18.215 19.44
41 30 20 518508  2592.99 Cfé%';?ﬂ"" 51@0 18.292 19.4
41 30 20 518598  2502.99 C&%’ZRAM 51@0 18.155 19.36
a1 30 20 518508  2502.99 %Eéogm" 51@0 18.224 19.34
41 30 25 518598 2592.99 CF(’?'SEEM 65@0 23.207 24.88
41 30 25 518508  2592.99 Cfé%i?ﬂ“" 65@0 23.277 24.8
41 30 25 518598  2502.99 C&%’m"' 65@0 23.191 24.65
a1 30 25 518508  2502.99 %Eéogfl\“ﬂ" 65@0 23.207 24.39
41 30 30 518598 2592.99 CF(’?'SEEM 78@0 27.834 29.28
41 30 30 518508  2592.99 Cfé%i?ﬂ“" 78@0 27.848 29.58
41 30 30 518508  2502.99 C&%’Z’?\AM 78@0 27.902 20.3
41 30 30 518508  2502.99 %Eéogfl\“ﬂ" 78@0 27.81 29.54
41 30 40 518508  2592.99 CF(’?'S;EM 106@0 37.785 39.15
41 30 40 518508  2592.99 CE%Z?AM 106@0 37.961 395
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samranis. FCC RF Test Report Report No. : FG472418L

41 30 40 518508  2502.99 C&%’Z?AM 106@0 37.848 39.59
41 30 40 518598 2592.99 %géogml" 106@0 37.842 39.16
41 30 50 518508  2502.99 CF(’Q‘SS?M 133@0 47.592 49.1
41 30 50 518508  2502.99 Cfé%';?ﬂ“" 133@0 47.474 49.16
41 30 50 518508  2502.99 C&%’Z?AM 133@0 47.503 49.34
41 30 50 518598 2592.99 %géogml" 133@0 47.497 48.93
41 30 60 518508  2502.99 CF(’?‘SQ?M 162@0 57.92 59.75
41 30 60 518508  2592.99 Cfé%';?ﬂ"" 162@0 57.851 50.66
41 30 60 518508  2502.99 C&%’;’fﬂ"" 162@0 57.868 59.73
41 30 60 518598  2502.99 g';éogm" 162@0 57.763 50.67
a1 30 70 518508  2502.99 CF(SS;?M 189@0 67.412 69.69
41 30 70 518508  2592.99 Cfé%';?ﬂ"" 189@0 67.303 69.78
41 30 70 518508 259299 C&%’;’fﬂ"" 189@0 67.664 70.03
41 30 70 518598  2502.99 g';éogfl\'f 189@0 67.693 69.65
a1 30 80 518508  2502.99 CFSSQEM 217@0 77.699 80.12
41 30 80 518598 2592.99 CE%Z?AM 217@0 77.539 79.97
41 30 80 518508  2592.99 C&'%FA?AM 217@0 77.568 80.0
41 30 80 518598 2592.99 gzéogm" 217@0 77.242 79.85
a1 30 90 518508  2502.99 CFSSQEM 245@0 87.504 90.28
41 30 90 518598 2592.99 CE%Z?AM 245@0 87.56 90.29
41 30 90 518508  2502.99 C&'%FA?AM 245@0 87.45 90.2
41 30 90 518598  2502.99 %Eéogm" 245@0 87.504 90.48
41 30 100 518508  2502.99 CFSSEEM 273@0 97.664 1007
41 30 100 518598 2592.99 CE%Z?AM 273@0 97.649 100.6
41 30 100 518508  2592.99 C&%FA?AM 273@0 97.437 1007
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CP-OFDM
41 30 100 518598 2592.99 256 QAM 273@0 97.429 100.5
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samranis. FCC RF Test Report

Report No. : FG472418L

N41(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068
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Sweep 2.53 ms (1001 pts)

Bideo BW 300,00 kHz*
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N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Power Total Paver

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Span 40 Mz
ms (1001 pts)

Bideo BW 620,00 kHz*

N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Span 40 Mz
Sweep 1.27 ms (1001 pts)

Bideo BW 620,00 kHz*

N41(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver

N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
.

Scale/Div 10.0 B

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver
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N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

IR PR BRI

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

Scale/Div 10.0 B

Bessrestmdptdiitmsussy

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 100 MHz

Total Paver
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N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] preey C

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Power Total Paver

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 25929 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1.00 ms

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Wbyt

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" 8
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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Report No. : FG472418L

N41(100M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Ao 068 Trg. Frea Run
Gale. OF

#F Gai Low

Ref Lyl Offset 11,60 d8
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DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph -
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
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41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---
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41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
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DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
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